
DETAILED PROJECT REPORT 
 
 
 
 
 
 
 
 

AFFORDABLE RESIDENTIAL PLOTTED COLONY                   
UNDER                                                                               

‘DEEN DAYAL JAN AWAS YOJNA – 2016’                    
BEING SET UP ON AN AREA AD-MEASURING                      

14.84375 ACRES (LICENSE NO. 70 OF 2018)                               
IN THE REVENUE ESTATE OF                                                       

VILLAGE RATTANGARH & JHAMBRA PATTI,                                                         
SECTOR – 5, TEHSIL SHAHABAD,                                    

DISTRICT KURUKSHETRA, HARYANA 
 
 
 
 
 
 
 
 
 
 
 
 

SAMSUNG OVERSEAS LTD.                                                                                                        
[...]
Sub Work No. I       Water Supply                   
Dom.+Flushing 

Sub Head No. IV       Distribution system 

Sl 
No DESCRIPTION Qty   Rate   AMOUNT                                 

(In Lacs.) 
1 Providing, Laying, jointing and testing G.I pipe line 

including fittings, valves, cost of excavation etc. 
complete in all respect - G.I Pipe 100 mm 

4,330  
mtr. @  1250  Rs.   54.13 

2 Providing and fixing 20 mm dia. irrigation hydrant 
Valve, Chamber & Cover etc. complete in all respect. 
10 Nos. @ Rs. 3500/ each 

10 
Nos. 

 @ 3500  Rs.  0.35  

3 Provision for carriage of  materials (Lump Sum) 
   Rs. 2.00 

4 
Provision for cutting of road and making its good 
condition    Rs. 1.00 

5 
Provision for air valve 4 No. and sluice valve complete 
with masonry chamber (L.S)       Rs. 2.00 

6 
Providing & Fixing indicating plates for sluice valve, 
air valve (L.S)       Rs. 0.20 

7 Providing & Fixing fire hydrant complete with 
masonry chamber(L.S) 

      Rs. 0.50 

  TOTAL Rs. 60.18 Lacs 
 

SUB WORK  No. 1 
(Abstract of Cost) 

Water Supply & Fire Fighting 

1 Sub Head No. 01 Head Works Rs.   79,22,000 

2 Sub Head No. 02 Pumping Machinery Rs.   24,00,000 

3 Sub Head No. 03 Rising Main Rs.    7,31,750 

4 Sub Head No. 04 Distribution System Dom. & Flushing Rs.  60,17,500 

TOTAL Rs.1,70,71,250 
 Add 3% contingencies & PH Charges 

 

Rs.5,12,137.50 
 

TOTAL Rs.1,75,83,388 
Add 49% Departmental charges + Price escalation Rs.  86,15,860 

TOTAL Rs.2,61,99,247 
Say Rs. 261.99 Lacs 

 



 Page 21 
 

Quality of Water Supply 

 Since, the water will be required for different purposes, i.e., for drinking, 

cooking, in the toilets, etc. it has to be of a required standard quality. The exact 

treatment of water will be suggested after getting the municipal and bore well 

water tested for potability. 

 However, as a standard, the water shall be passed through multi-grade filter 

disinfection (U.V.) and chlorinated prior to its supply to the plots. 

 It is also advisable to maintain a strict monitoring system on the quality of 

the water during the operation of the system. 

Water Supply System 

 The water from the potable water supply line will be brought into 

Compartment # 1, which will serve exclusively as a raw water tank of capacity as 

suggested herein above. The water from these tanks shall be taken for treatment 

through filtration disinfection (U.V.) and chlorination units and then stored in 

Treated Water Tank Compartment No. 2 of capacity as suggested herein above. 

 Water from the Compartment No. 2 termed as domestic water tank shall 

transfer the water through Pumping System with ring main system to domestic 

water overhead tanks of the plots and the water shall in turn be supplied to the 

pantries and other fixtures from domestic water overhead tanks of the plots by 

gravity. 

 An underground additional ring main shall be provided along the roads 

which shall transfer the treated flushing water from STP through Pumping System 

with additional ring main system to flushing water overhead tanks of the plots and 

the flushing water shall in turn be supplied to the toilets from the flushing 



 Page 22 
 

overhead tanks of the plots by gravity. The underground additional ring main will 

also be connected to the garden hydrant pumps from the flushing water tank at 

STP. Garden Hydrants will be provided on the ring main. 

Material for Water Supply  

 All the external pipes to be used for water supply shall be of Ductile Iron / 

Ductile Iron of 100 mm dia. and above and Galvanized Steel Tubes confirming to 

I.S.1239 medium class of superior quality for below 80 mm dia. pipes. Fittings shall 

be malleable iron / brass as applicable. 

 Valves on branches, main line and pumps shall have Brass Ball Valve / CI 

butterfly valve of good approved quality, as per requirement. 

SEWERAGE SYSTEM 

 The internal sewer lines have also been designed for three times average 

D.W.F in relation to water supply demand. It has been assumed that about 90 % of 

the domestic water supply shall find its way into the proposed sewer. All the SW / 

RCC pipes, sewer has been designed to run half/full/three fourth full. 

Estimation for Sewerage System 
PROJECT - AFFORDABLE RESIDENTIAL PLOTTED COLONY UNDER DDJAY ON 14.84375 ACRES AT SECTOR - 5, 

VILLAGE – RATTANGARH & JHAMBRA PATTI, TEHSIL - SHAHBAD, KURUKSHETRA (HARYANA) 
Sub Work No. II       Sewerage Scheme 
Sl 

No 
DESCRIPTION Qty 

(in M) 
  Rate   AMOUNT                                 

(In Lacs.) 
1 Providing, jointing, cutting and testing SW pipe class “A” 

and lowering into trenches including cost of Excavation, 
bed concrete, cost of manholes etc. complete in all 
respect 

          

SW pipe 200 to 250 mm i/d avg. depth 1.50  - 4.62  M 1612  @ 1500 Rs. 24.18 
2 Rising Main From STP To MH – 150 mm Dia 95 @ 1575  1.50 
3 STP Cap. 600 KLD up to tertiary level (L.S)       Rs. 81.00 

4 Provision for making HUDA Connection on main line 
(L.S) 

      Rs. 1.00 

5 Provision for watering & lighting    Rs. 1.00 
6 Provision for vent pipe    Rs. 2.00 
7 Provision for cutting of roads & making good condition    Rs. 1.00 



 Page 23 
 

Sl 
No DESCRIPTION 

Qty 
(in M)   Rate   

AMOUNT                                 
(In Lacs.) 

8 Provision for timbering & shovering (L.S)    Rs. 1.00 
  TOTAL   Rs. 112.68 
  Add 3% contingencies & P H charges Rs. 3.38 
  TOTAL   Rs. 116.06 
  Add 49% Departmental, price escalation, unforeseen & admin charges Rs. 56.86 
  TOTAL   Rs. 172.92 Lacs 

 
Appurtenances & Material’s Specifications 
 

(a)   Pipes 
 

SW Pipe (For Sewer Lines)  
 

Minimum 200mm dia SW pipe will be used for external services 
 

For road crossings 150 mm SW pipe will be used 
 

All road crossing pipes will be in cased all round by cement concrete of 1:3:6 
and other pipe will be in cased up to Haunches. 
 

(b)  Manholes 
 

The manholes shall be constructed of brick masonry as per standard  
specifications of National Building Code. 
 

Minimum Depth of Manhole = 0.9 m – 1.67 m depth for 0.91 m dia. 
      1.68m – 2.29m dia depth for 1.22m dia 
      2.30m and above for 1.52m dia 
 

Spacing 
Manholes shall be provided at all junctions, change of directions, 

change in diameters, as per connection requirement from every house / 
unit. 

A distance of 30 meters on the main trunk sewer lines, depending on 
dia of pipe and local conditions. 

 
 

Manhole Covers 
  Medium / Heavy duty for manholes. 
 

 

 

 



 Page 24 
 

SEWAGE TREATMENT PLANT 

 It is proposed to treat the domestic sewage water in a specific manner 

through a properly planned sewage / effluent treatment plant. The objective is to 

stabilize the decomposable organic matters present in sewage so as to get an 

effluent and sludge having characteristics which are within safe limits, and which 

can be recycled and reutilized for various purposes to help in maintaining the 

ecology of nature and save energy resources. The treatment process for sewage / 

effluent and the location of the final waste disposal shall be based on the following 

considerations: 

 Use of Treated Sewage 

 Wind Direction 

 Availability of suitable land 

 Initial cost of the system 

 Recurring cost of the system 
 

Salient Features of STP 

a) Characteristics of Influent 

 B.O.D. (5 days at 20oC) (mg / lit) --- 250 – 300 

 Suspended Solids (mg / lit)  --- 400 – 600 

 pH      --- 6.5 – 8.5 

b) Characteristics of Effluent (after treatment) 

 B.O.D. (5 days at 20oC) (mg / lit) --- Less than 10 mg / lit 

 Suspended Solids (mg / lit)  --- Less than 30 mg / lit 

The technology suggested to be used for Sewage treatment will be as 

follows: 

 

 



 Page 25 
 

Process Description:    FAB Process 

 Sewage generated from the township will reach the last manhole of the 

trunk sewer line from where it shall be passed through a bar screen of suitable size 

before entering the equalization cum collection tank. There shall be suitable 

arrangement for cleaning and lifting the coarse material fromt he platform near 

the screen chamber. 

 From equalization tank the sewage shall be lifted through submersible 

automatic control pumps into adjoining FAB aeration tank. The equalization tank 

shall also have provision of the aeration system to keep the sewage in the 

homogeneous condition. 

 In the FAB aeration tank of required capacity waste water will be mixed with 

micro-organisms in presence of dissolved oxygen. Micro-organisms will assimilate 

organic impurities. The FAB aeration tank will be supplied through two positive 

displacements (roots type) air blowers (1 working + 1 standby) located outside the 

tank. Submerged air diffusers will provide mixing and oxygen for the needs of 

micro-organisms. The blowers will be sized to maintain dissolved oxygen level in 

the aeration tank of approximately 2 mg / lit. 

 From the FAB aeration tank mixed liquor will flow with gravity in to adjoining 

plate settler of required capacity. The solids will settle in the plate settler tank. A 

sludge return pump will be provided for pumping the settled sludge from plate 

settler tank back to the aeration tank. Plate settler tank will also be provided with 

skimmer system to pump floating scum back to the aeration tank to keep the plate 

settler surface clean. 

 An overflow weir with scum baffle will be provided in plate settler to take 

treated waste water out of the plate settler. 

 From the plate settler, treated waste water will flow with gravity into 

adjoining clarified water tank. From this tank the water will be lifted with a 



 Page 26 
 

submersible pump and passed through a pressure sand filter and an activated 

carbon filter and stored in the treated water tank. Water from this tank will be 

lifted with suitable pumps for further use for flushing and horticulture purpose. In 

case of extra effluent the arrangement shall be made to dispose off the same into 

municipal sewer. 

 Excess sludge from the plate settler tank will be taken periodically into 

sludge holding tank. In this tank sludge will be aerated for self-stabilization. Air will 

be shut off periodically and superannuate water will be transferred to the aeration 

tank creating stabilized sludge. The stabilized sludge shall be dried in filter presses 

and used as manure and extra will be carted away. 
  

STORM WATER / RAIN WATER DRAINAGE DISPOSAL SYSTEM 

 It has been proposed to lay underground RCC pipe. The intensity of rain fall 

has been taken as ¼th inch per hour. The internal storm water drains will be joined 

into external storm water drainage to be laid by HSVP/MC on sector dividing roads. 

Necessary provision for curves and channels has been estimated. A minimum size 

of 400 mm RCC storm water line will be provided. 

Estimation for Storm Water / Rain Water Drainage System 
PROJECT - AFFORDABLE RESIDENTIAL PLOTTED COLONY UNDER DDJAY ON 14.84375 ACRES AT SECTOR - 5, 

VILLAGE – RATTANGARH & JHAMBRA PATTI, TEHSIL - SHAHBAD, KURUKSHETRA (HARYANA) 

Sub Work No. III       Drainage Scheme  RCC 
Main Pipe Drain 

Sl 
No DESCRIPTION Qty   Rate   AMOUNT                                 

(In Lacs.) 
1 Providing and laying R.C.C. pipe drain class NP-3 

with cement joint, Catch Basins & Road Gullies, 
manholes excavation etc complete  in all respect 

          

400 mm dia. 1427 @ 2000 Rs. 28.54 

 
500 mm dia. 131 @ 3000 Rs.  3.15 

2 Providing Rain Harvesting arrangements  
4 

Nos. @  500000  Rs. 20.00 

3 Provision for Carriage of Material (L.S)       Rs. 2.00 

4 Provision for watering & timbering and unforeseen 
(L.S) 

      Rs. 1.00 



 Page 27 
 

Sl 
No DESCRIPTION Qty   Rate   

AMOUNT                                 
(In Lacs.) 

5 Provision for connection with HSVP line       Rs. 0.50 

6 Provision for Road gullies and cement (L.S)    Rs. 5.00 

7 Provision for watering & lighting       Rs. 1.00 

8 
Provision for temporary disposal arrangements till 
HSVP services are provided.    Rs. 5.50 

  TOTAL Rs. 66.69 

  Add 3% contingencies & P H charges Rs. 2.00 

  TOTAL Rs. 68.69 
  Add 49% Departmental, price escalation, unforeseen & admin charges Rs. 33.66 
  TOTAL   Rs. 102.35 Lacs 

 

RAIN WATER HARVESTING  
 The main emphasis given in the planning of the storm water drainage system is on 

recharging the underground aquifer of the area while having the safe disposal of storm water 

without flooding the campus. A network of storm water disposal drains will be planned which 

will finally dispose off into a percolation well for direct injection of collected storm water into 

the ground water. Bar screens and slit traps shall be incorporated before percolation wells to 

remove the silt, heavier particles and other objectionable material which can cause the 

chocking of the percolation well. The over flow of these rain water harvesting pits will be 

interconnected and then finally connected to the trunk storm water pipe line.  

ROADS AND PAVEMENTS NETWORK 
 

Estimation for Roads & Pavements Work 
PROJECT - AFFORDABLE RESIDENTIAL PLOTTED COLONY UNDER DDJAY ON 14.84375 ACRES AT  

SECTOR - 5, VILLAGE – RATTANGARH & JHAMBRA PATTI, TEHSIL - SHAHBAD, KURUKSHETRA (HARYANA) 
Sl 

No DESCRIPTION Qty   Rate   AMOUNT                           
(In Lacs.) 

1 Provision for leveling & earth filling as per site 
conditions 

14.84375 
Cum 

@ 150000 Rs. 22.27 

2 Provision for Granular Sub Base 200 mm, 250 
mm thick stone aggregate, 50 mm thick MB, 20 
mm thick premix carpet with seal coat (MSS) 

10653 sqm @ 1200 Rs. 127.84 

3 Provision for Kerbs & channels of CC 1:2;5:5 
complete in all respect  5667 mtr @ 600 Rs. 34.00 

4 Provision for Pavement in commercial area and 
pavements  910.78 sqm 

@ 600 Rs. 5.46 

5 Provision for traffic light arrangement (L.S.)       Rs. 1.00 

6 Provision for carriage of materials, Guide Map 
Plot indicator etc. (L.S.)    Rs. 2.00 

  TOTAL Rs. 192.57 

 
Add 3% contingencies & P E charges Rs. 5.78 



 Page 28 
 

Sl 
No DESCRIPTION Qty   Rate   

AMOUNT                                 
(In Lacs.) 

 TOTAL Rs. 198.35 
  Add 49% Departmental, price escalation, unforeseen & admin charges Rs. 97.19 
  TOTAL Rs. 295.54 Lacs 

 
STREET LIGHTING WORK 
 

PROJECT - AFFORDABLE RESIDENTIAL PLOTTED COLONY UNDER DDJAY ON 14.8375 ACRES AT  
SECTOR - 5, VILLAGE – RATTANGARH & JHAMRA PATTI, TEHSIL - SHAHBAD, KURUKSHETRA (HARYANA) 

Sub Work No. V Street Lighting 
Sl 

No DESCRIPTION Qty   Rate   AMOUNT                                 
(In Lacs.) 

1 Providing street lighting on roads as per 
standard specifications on HVPN with CFL.           

Area = 14.84375 Acres 14.8375 @ 2,00,000.00 Rs. 29.69 
  TOTAL Rs. 29.69 
  Add 3% contingencies & P E charges Rs. 0.89 
  TOTAL Rs. 30.58 
  Add 49% Departmental, price escalation, unforeseen & admin charges Rs. 14.98 
  TOTAL Rs. 45.56 
  SAY Rs. 45.56 Lacs 

 
PARKS & PLAYGROUNDS (HORTICULTURE) WORK 
 

PROJECT - AFFORDABLE RESIDENTIAL PLOTTED COLONY UNDER DDJAY ON 14.8375 ACRES AT  
SECTOR - 5, VILLAGE – RATTANGARH & JHAMRA PATTI, TEHSIL - SHAHBAD, KURUKSHETRA (HARYANA) 

Sub Work No. VI   Plantation & Road 
Side Trees 

Sl 
No DESCRIPTION Qty   Rate   AMOUNT                                 

(In Lacs.) 
1 Development of Lawn Area :-           

a) Trenching the ordinary soil upto depth of 60 cm. 
including removal and packing of serviceable 
material and disposing at a lead of 50 M. and 
making up the trenched area to proper level by 
filling with earth mixed with manure before and 
after flooding trench with water including cost of 
imported earth and manure.           
b) Rough dressing of trenched area.           
c) Grassing with "doob grass" including watering 
and maintenance of lawns for 30 days till the grass 
forms a thick lawn, free from weeds and fit for 
moving in rows 7.50 cm. apart in either direction.           
Area = 14.84375 Acres 14.84375 @ 1,50,000.00 Rs. 22.27 

2 Providing & Planting of trees with tree guards on 